L1.40500.A (552100) ST1 (Stand Model 120V Nema 5-15P) Page 1

Page 1



L1.40500.A (552100) ST1 (Stand Model 120V Nema 5-15P) Page 2

Pos. Eirt Description Qty. z(racr)ir:I -srgrial ES?:\SZ?
: number|[number
|1 ||L9.40600.E ||Housing (see pages 3-4) ||l ” || ”
|2 ||L9.40620.E ”Lens door (see pages 5-6) ||1 || || ”
|3 ||L9.40602.E ||Base (see pages 9-10) ||l ” || ”
|4 |[Lo.40603.E |[stirrup man. (see pages 11-12) Il || I I
|5 ||L9.40604.E ||Ref|ector holder (see pages 13-14) ||l ” || ”
|6 |[Lo.40621.E |[Lamp holder (see pages 15-16) Il || I I
|7 ||L9.40608.E ||Cab|e tie blue (see pages 17-18) ||l ” || ”

|8 ||L9.40609.E ”Combo stirrup spigot 28mm/bushing 16mm (see pages 19-20) ||1 || || ||

|9 ||L9.40614.E ”Line switch EU/US version (see pages 21-22) ||l ” || ”
[10 ||L4.40715.E |[Focus knob (1 pc) e |l I I
|11 ||L4.407193E ||Cover with ID ST1 (1 pc) for guide rail and sheet metal ||l ” || ”
|12 ||L4.337841E ||Mains input connector "Stegmaier” (1 St.), 10A, lamp ||1 ” || ”
|13 ||L4.338021E ||Mains input connector "Stegmaier” (1 pc), 10A, cable ||l ” || ”
|14 ||L4.42065.E ||Mains cable UL cpl. (incl. "Stegmaier" connector (version ||1 || || ||
Note:

L9.-Numbers are complete assemblies and not available for purchase.
Please go to the pages listed next to the assemblies for available L4 components.

Page 2




L1.40500.A (552100) ST1 (Stand Model 120V Nema 5-15P) Page 3

L9.40600.E Housing Assembly

Page 3



L1.40500.A (552100) ST1 (Stand Model 120V Nema 5-15P) Page 4

Pos. E?)rt Description (Housing) Qty. z(racr)ir:I -srgrial ES?:\SZ?
) number|[number
|1 ||L4.42016.E ||Sheet metal screws (20 pcs 4,2x22) ||l ” || ” |
|2 ||L4.40633ZE ||Rear casting blue (1 pc) and sheet metal screws (3 pcs ||1 || || ” |
|3 ||L4.40639RE ||Spi|| light cover for rear casting (1 pc) and sheet metal ||l ” || ” |
|4 ||L4.42015.E ||Sheet metal screws (6 pcs 3,5x9,5) ||1 || || ” |
|5 ||L4.40635.E ||Extrusion top silver (1 pc) and sheet metal screws (2 pcs ||l ” || ” |
|6 ||L4.40637.E ||Extrusion left silver (1 pc) and sheet metal screws (2 pcs ||1 || || ” |
|7 ||L4.40634.E ||Extrusion right silver (1 pc) and sheet metal screws (2 pcs ||l ” || ” |
|8 ||L4.40636.E || Internal baffle left or right (1 pc) and sheet metal screws ||1 || || ” |
|9 ||L4.406322E ||Front casting blue (1 pc) and sheet metal screws (3 pcs ||l ” || ” |
|10 ||L4.40641.E ||Lens door catch cpl. (1 pc) with adjustment screw (1 pc) ||1 || || ” |
|11 ||L4.40638.E ||Adjustment screw (1 pc) for lens door catch ||l ” || ” |

Page 4




L1.40500.A (552100) ST1 (Stand Model 120V Nema 5-15P) Page 5

L9.40620.E Lens Door Assembly

Page 5



L1.40500.A (552100) ST1 (Stand Model 120V Nema 5-15P) Page 6

Part - From To . Drawing
Pos. No. Description (Lens Door) Qty.||serial |[|serial number
number||number
|1 ||L4.40652UE ||Lens door (1 pc) with screws (8 pcs M5x12 and nuts (8 pcs) ||l ” ” ”
|2 |[L4.42019.E |[Slotted screws (2 pcs M5x12) |ES| | |

|3 ||L4.42018.E ”Screws (8 pcs M5x12) and nuts (8 pcs) for accessory brackets ||l ” || ”

|

|

|
|4 ||L4.40655.E ||Ho|ding pin (1 pc) for lens door opening spring ||1 ” || ” |
|5 ||L4.40658.E ||Lens door opening spring (1 pc) ||l ” || ” |
|6 ||L4.42015.E |[sheet metal screws (6 pcs 3,5x9,5) e |l I I |
|7 ||L4.40656.E ||Lens holding springs (3 pcs) and sheet metal screws (3 pcs ||l ” || ” |
|8 ||L4.40653.E ”Safety mesh (1 pc) and sheet metal screws (4 pcs 3,5x9,5) ||1 || || ” |
|9 ||L4.83141.E ”Fresnel lens 175mm (7") (1 pc) with ceramic felts (4 pcs) f ||l ” || ” |
|10 ||L4.40654LE ||Accessory bracket side (US-version also bottom) (1 pc) ||1 || || ” |
|11 ||L4.40654LE ||Accessory bracket side (US-version also bottom) (1 pc) ||l ” || ” |
|12 ||L9.40605.E ||Top latch "Lift & Turn" (see pages 7-8) ||1 || || ” |
Note:

L9.-Numbers are complete assemblies and not available for purchase.
Please go to the pages listed next to the assemblies for available L4 components.

Page 6



L1.40500.A (552100) ST1 (Stand Model 120V Nema 5-15P) Page 7

Top Latch "Lift & Turn" Assembly

Page 7



L1.40500.A (552100) ST1 (Stand Model 120V Nema 5-15P) Page 8

Pos. Eirt Description (Top Latch "Lift & Turn™) Qty. z(racr)ir:I -srgrial ES?:\SZ?
: number|[number

|1 ||L4.42021.E ||Set of pressure springs (4 pcs) for top latch "Lift & Turn" ||l ” || ”

|2 ||L4.42038.E ||Screw (1 pc M4x8, self-tapping) and washer (1 pc) for top la ||1 || || ”

|3 ||L4.40661LE ||Top latch "Lift & Turn" (1 pc), screw (2 pcs M4x8, ||l ” || ”

[4 ||La.42019.E |[Slotted screws (2 pcs M5x12) e |l I I

|5 ||L4.40662LE ||Top latch socket "Lift & Turn" (1 pc) with screw (1 pc M4x8, ||l ” || ”

Note:

For complete top latch with all hardware order L4.40661LE and L4.40662LE.

Page 8




Page 9

L1.40500.A (552100) ST1 (Stand Model 120V Nema 5-15P)

L9.40602.E Base Assembly

Page 9



L1.40500.A (552100) ST1 (Stand Model 120V Nema 5-15P) Page 10

Pos. Eirt Description (Base) Qty. z(racr)ir:I -srgrial ES?:\SZ?
) number|[number
||L4.40683.E ||Slide bearing (1 pc) for transportation of lamp carriage ||l ” || ” |
||L4.40680.E ||Lamp carriage friction spring (1 pc) ||1 ” || ” |
||L4.40682.E ||Focus guide pins (2 pcs) and nuts (2 pcs) ||l ” || ” |
||L4.40679UE ”Lamp carriage (1 pc) with focus guide pins (2 pcs), nuts (2 ||1 || || ” |
||L4.40677.E ||Guide rail (1 pc) and sheet metal screws (2 pcs 3,5x9,5) ||l ” || ” |
||L4.40676RE ||Bottom panel black (1 pc) and sheet metal screws (4 pcs ||1 || || ” |
||L4.40681.E ||Focus spindle (1 pc) and retaining rings (4 pcs) ||l ” || ” |
||L4.42013.E ”Retaining rings (4 pcs) for focus spindle ||1 ” || ” |
||L4.40675.E ||Side panel left silver (1 pc) and metal screws (4 pcs 4,2x22 ||l ” || ” |
||L4.40674.E ||Side panel right silver (1 pc) and sheet metal screws (4 pcs ||1 || || ” |
||L4.40678.E ”Ground cable (1 pc) with serrated washer (1 pc), spring ||l ” || ” |
||L4.42012.E ”Ground fixing set (1 pc serrated washer, 1 pc spring ||1 || || ” |
||L4.406722E ||Base casting front or rear blue (1 pc) and sheet metal screw ||l ” || ” |
||L4.90255.E ||Ejection tool (1 pc) for power and grounding contacts of the ||1 || || ” |
||L4.90256.E ||Ejection tool (1 pc) for signal contacts of the mains input ||l ” || ” |

Page 10




L1.40500.A (552100) ST1 (Stand Model 120V Nema 5-15P)

Page 11

L9.40603.E Manual Stirrup Assembly

Page 11



L1.40500.A (552100) ST1 (Stand Model 120V Nema 5-15P) Page 12

Pos. E?)rt Description (Stirrup Manual) Qty. z(racr)ir:I -srgrial ES?:\SZ?
) number|[number
||L4.42006.E ”Locking handle for stirrup (1 pc) ||l ” || ” |
||L4.42007.E ”Spring washers (4 pcs) for tilt lock ||1 ” || ” |
||L4.42008.E ”Washers (4 pcs 10,5mm) for tilt lock ||l ” || ” |
||L4.42015.E ||Sheet metal screws (6 pcs 3,5x9,5) ||1 || || ” |
||L4.40706.E ”Friction disk brake cover left or right (1 pc) for tilt lock ||l ” || ” |
||L4.42003.E ||Hexagon screws (4 pcs M8x30) and nuts (4 pc) for stirrup ||1 || || ” |
||L4.42004.E ”Washers (4 pcs 8,4mm) for tilt lock ||l ” || ” |
||L4.40708.E |[spacer (1 pc) for tilt lock e |l I I |
||L4.40705. |[clamp jaw (1 pe) for tilt lock Iz |l I I |
||L4.42000.E |[carriage bolt (1 pc) for tilt lock e |l I I |
||L4.40704. |[Brake disk (1 pc) for tilt lock Iz |l I I |
||L4.40702.E |[stirrup profile (1 pc) Il || I I |
||L4.40703.E ”Stirrup bracket left or right (1 pc) with screw (1 pc M5x35) ||l ” || ” |
||L4.42001.E ||Cy|inder head screws (2 pcs M5x35), hexagon nuts (2 pcs) ||1 || || ” |
||L4.42002. |[use L4.42001.E (M5) or L4.42003.E (M8) Iz |l I I |

Page 12




L1.40500.A (552100) ST1 (Stand Model 120V Nema 5-15P) Page 13

L9.40604.E Reflector Holder Assembly

Page 13



L1.40500.A (552100) ST1 (Stand Model 120V Nema 5-15P) Page 14
From To .
Pos. Part Description (Reflector Holder) Qty.||serial serial DraV\gng
No. number||number ||"4MP€"
|1 ||L4.40711.E ||Ref|ector holder (1 pc) and screws (3 pcs M4x8, ||l ” || ” |
|2 ||L4.40712.E ||Reflector (1 pc) and screws (3 pcs M4x8, self-tapping) ||1 || || ” |
|3 ||L4.42026.E ||Screws (20 pcs M4x8, self-tapping) ||l ” || ” |

Page 14




L1.40500.A (552100) ST1 (Stand Model 120V Nema 5-15P) Page 15

L9.40621.E Lamp Holder Assembly

Page 15



L1.40500.A (552100) ST1 (Stand Model 120V Nema 5-15P) Page 16

Pos. Eirt Description Qty. z(racr)ir:I -srgrial ES?:\SZ?
) number|[number
||L4.40687.E ||Lamp lock shaft (1 pc) and disk springs (8 pcs) ||l ” || ” |
||L4.42011.E ||Disk springs (8 pcs) for lamp lock shaft ||4 ” || ” |
||L4.40688UE ||Lamp holder plate front (1 pc) and screws (2 pcs M4x8, ||l ” || ” |
||L4.40689.E ||Lamp holder ceramic front or rear (1 pc) ||1 ” || ” |
||L4.40693.E ||Lamp holder contact right with connection cable (1 pc) ||l ” || ” |
||L4.40698.E ”Lamp holder contact left with connection cable (1 pc) ||1 || || ” |
||L4.40699.E ” Isolation bushing (1 pc) for lamp lock shaft ||l ” || ” |
||L4.40694UE ||Lamp holder plate rear (1 pc) ||1 ” || ” |
||L4.40697.E ||Twist lock plate (1 pc) for lamp holder locking ||l ” || ” |
||L4.40696.E ||Hexagon locking nut (1 pc) for lamp holder locking ||1 ” || ” |
||L4.40695.E ”Threaded insert (1 pc) for lamp holder locking ||l ” || ” |
||L4.42005.E ||Spring washer (1 pc) and hexagon nut (1 pc M5) for lamp ||1 ” || ” |
||L4.42026.E ”Screws (20 pcs M4x8, self-tapping) ||l ” || ” |

Page 16




L1.40500.A (552100) ST1 (Stand Model 120V Nema 5-15P) Page 17

L9.40608.E Cable Tie Assembly

Page 17



L1.40500.A (552100) ST1 (Stand Model 120V Nema 5-15P) Page 18

Part - . From To . Drawing
Pos. No. Description (Cable Tie) Qty.||serial |[|serial number
number|[number
|1 ||L4.42028.E ||Button (1 pc) and screw (1 pc M4x16) for cable ”1 ” ” ” |
|2 ||La.79855.E ||cable tie blue (1 pc) [ES| | | |

Page 18




L1.40500.A (552100) ST1 (Stand Model 120V Nema 5-15P) Page 19

L9.40609.E Combo Stirrup Spigot Assembly

Page 19



L1.40500.A (552100) ST1 (Stand Model 120V Nema 5-15P) Page 20

Pos. Description Combo Stirrup Spigot) Qty.||serial serial

Part From To Drawing

No. number

number||number

||L4.42036.E ||Combinati0n stirrup spigot 28mm / bushing 16mm with spring ||l ” || ”

||L4.40707.E ||Flange (1 pc) for stirrup Spigot ||1 ” || ”

||L4.42027.E ||Screw (1 pc M12x45), washer (1 pc) and spring washer (1 pc) ||l ” || ”

||L4.42037.E ||Locking screw (1 pc) for combination stirrup spigot 28mm ||1 ” || ”

Page 20




Page 21

L1.40500.A (552100) ST1 (Stand Model 120V Nema 5-15P)

L9.40614.E Line Switch Assembly

Page 21



L1.40500.A (552100) ST1 (Stand Model 120V Nema 5-15P) Page 22

From To -
Pos. Eirt Description Qty.||serial serial ES?:\SZ?
: number|[number
||L4.39709.E ||Switch housing top (1 pc), EU line switch ||l ” || ” |
||L4.39710.E  |{switch housing bottom (1 pc), EU line switch e |l I I |
||L4.42049.E ||On—/off switch (1 pc) for line switch EU version ||l ” || ” |
||L4.39711.E ||Tension relief (1 pc) for line switch EU version ||1 ” || ” |

Page 22




